
 
 
 
 
 
 
 

 
 
 
 

AVERTISSEMENT 
 
 

Ce document est le fruit d'un long travail approuvé par le jury de 
soutenance et mis à disposition de l'ensemble de la 
communauté universitaire élargie. 
 
Il est soumis à la propriété intellectuelle de l'auteur. Ceci 
implique une obligation de citation et de référencement lors de 
l’utilisation de ce document. 
 
D'autre part, toute contrefaçon, plagiat, reproduction  illicite 
encourt une poursuite pénale. 
 
Contact : ddoc-theses-contact@univ-lorraine.fr 
 
 
 
 
 

LIENS 
 
 
Code de la Propriété Intellectuelle. articles L 122. 4 
Code de la Propriété Intellectuelle. articles L 335.2- L 335.10 
http://www.cfcopies.com/V2/leg/leg_droi.php 
http://www.culture.gouv.fr/culture/infos-pratiques/droits/protection.htm 
[...]
The purification process itself can be confrolled continuously and with a high degree of

security by simple and precise mea$rement. Menrbrane filfation has proved to be a

justifiable and economic solution in the cases, even when the overall costs for the purification

are comparable with other approaches for the teatment of landfill leachate (Peters 1998).

Confirming this assertion, many real installations are operating all over the world based on the

me,mbrane techniques alone, as in Holland (Bodzek 1999), or as methods combined with other

techniques: Germany (Weber and Holz 1991), France (Poitel et al. 1999), Korea (Ahn et al.

2002) or Japan (Ushikoshi et al. 2002). The efficiency of mernbrane as techniques

incorporated in the multistage system will be further discussed in the following section.

1.2.2.1. Chemical oxidalian, AOP processes

Chemical oxidation is required for the treatne,nt of wastewater containing soluble

organic (which cannot be removed by phpical separation), non-biodegradable and/or toxic

substance (forbiological oxidation) (Marco er aI.1997). As Amokrane and co-workers (1997)

reviewed, commonly used oxidants such as chlorine, ozone, potassium permanganate and

calcium hydrochloride for landfill leachate teatnent resulted in COD removal of arorurd 20-

50%. The most processes based on direct reaction of oxidant (O3 -selective) vdttt

contaminates or via generated hydroxyl radicals ('OH). The hydroxyl radical is a second

stongest oxidant (after flour) and non-specific oxidant (comparing to Or), and is therefore

able to rapidly oxidise a large nrmtber of recalcitrant molecules.

Page 20



Chapter I: Bibliographic Part

Advanced oxidation processes (AOP's) have been proposed in recent years as an effective

alternative for mineralizationof recalcitant organics in landfill leachate (Hand book on AOPs

1998). The main purpose of AOPs (Huang et al. 1993) is to enhance che'mical oxidation

efficiency by increasing generation of hydroxyl radicals. These processes include both:

Non-pho to chemic al -methods generating
hydroxyl radicals without light energy

- Ozonation (Or) at elevated pH (> 8.5)
- Ozone + hydrogen peroxide (OsillaOz)
- Ozone + catalyst (Q/catalyst)
- Fenton process (HzOztFe')

Photochemical methods

- O:ÂJV
-HzOz/W
- Oz,[HzOzNY
- Photo-Fenton
- Photocatalysis (LIVÆiO2)

For instance, decomposition of H2Q, using ferrous iron (F{II)) under acidic (pH:3)

conditions yields oOH and is known as a Fenton reagent (Fenton 1884). The efficiency of

COD removal by using a Fenton reagent varied from 60% (I-opez et al.2004) to 75% (Kang

and Hwang 2000, Surmacz-G6rska 2001) for mature and biologically pre-treated leachate

respectively. But generally, with increase of molecular weight of DOC fraction a percent of

organic removal increases (Yoon et al. 1998).

The rate of removal of organic potlutants and the extent of mineralization using the

F{II)/HzOz reagents are considerably improved by irradiation with near-UV radiation and

visibte light (Kim et al. 1997). For biologicalty pre-freated leachate Kim and co-workers

(1997) achieved maximum degradation amounting to 80%.

Beyond global parameters such as COD or TOC a control of specific organic pollutants

is needed in order to meet requirements for discharge. Wenzel and co-workers (1999) studied

the efficiency of different systems, i.e. UV/O3,W[H2O2,UY[HzOz/Og for biologically pre-

freated leachate. Yet, the removal 5l %oof TOC (from initially 430 mgCn) in UV/O3 system

allowed to remove toxic micropollutants e.g. of approx. l00o/o of phenols and polycyclic

hydrocarbon,23 - 960/o for polychlorinated biphenyls and74 % of dioxins and firans (Wenzel

etal.1999).

The photocatalytic oxidation urith LIV/TiOz has seldom been investigated for landfill

leachate so far. The rudimentary literatrne data indicate that this process allows to remove up

to 80% COD in biologicatly pre-teated leachate ranging from 100 to 500 mgCOD/l in

optimal pH conditions @ekbolet et al. 1996, Cho et al. 20028).

Despite the fact that the oxidation performance of the AOPs leads to the efficient

removal of a nrmrber of organic compounds found in leachates, some problems encountered

during operation have to be pointed out (Iab. 1.5).

Page2l



Chapter I: Bibliographic Part

Table.l.5 Mainproblems encountered in the AOPs treatment of landfill leachate

Process Problems encountered
O3
and
o3/lr2o2

- leachate should be nitrifid to avoid oxidant consurnption for amrnonia
oxidation,
- better results require elevated pH (pH>8) and low alkalinity (from carbonate),
- HrO' added after oxidation of hiptrlv reactive compounds with Or alone.

o3iw

and

o{IdV/'+2o2

-high energy consumption forUV lamps,
-formation of deposit layer on LIV lamps and in the pipes due to badly soluble
oxalates (at high carbonate conceirtration),
-poor UV light transmission into leachate,
-conceûtration of carbonate ions (<1000 ppm is required),
-oH<8.

I.JVÆJc)oz -high energy consumption forUV lamps,
-poor LIV light transmission into leachate,
acidic pH is required (2-3),

Fenton reagent -sludge production,
- high chloride or zulphates concentration remaining,
- low pH (about 3) is needed.

The application of AOPS would allow to achieve two goals: i) the reduction of the COD

content of wastewater up to the permitted level for discharge, i.e converted to simple final

products, such as water and carbon dioxide (mineralization) and/or ii) the enhancement of the

biodegradability of heated effluents with the aim of making their subsequent biological

teaûnent possible.

It should be noted that complete degradation (mineralization) of the pollutants for the

ûeatnent of large-scale effluents is not economically acce,ptable (Scott and Ollis 1995, Karrer

et al. 1997, Rivas et al. 2003, Koh et aL.2004). The combination with biological techniques

would considerably decrease the overall teatment costs and ensure an effective removal of

undesirable contaminates. For instance, recently Koh atrd co-workers (2004) successfully

combined these two slnte,ms: biological nifrification/de'nitrification and UY[H2O2 followed by

biological oxidation stage. This solution permitted to decrease BOD5, COD as well as AOX

concenfrations below the threshold values for a direct discharge of wastewater according to

the legal restriction (Tab. 1.6).

To my knowledge there are no studies reporting photocatalytic (UVÆiOz) pre-

ûeahent enhancing biodegradability of refractory organic compounds in the complex

medium zuch as landfill leachate. More details concerning principles and applications of

heterogeneous photocatalysis will be found in section 1.3.

Page22



Chapter I: Bibliographic Part

I.2.3 Combined physico-chemical and biological methods - landfill leachate
treatment plants case

Taking in to account the changing nature and composition of leachates depending on age,

season, climatic conditions as well as more stringent regulation criteria for leachate discharge,

leachate fieaûnent plants are forced to integrate chemicallhysical and biological stages.

Tablel.6 reviews some selectd regulation criteria in different counhies.

Table 1.6 Regulation uiteriafor direct discharge into sudacewater (adoptedftom Steensen 1997, Poitel et al.
1999. Ahn et aI. 2002 and Polkh standards 20024)

Steensen (1997) reported the experiences of 100 purification pilots for the freaûnent of

leachate operating in Germany. All use a combination of several individual processes. More

than 60% of the plants have been provided with biological phase which represents the first

stage of the freafrnent. In 15 plants, the process of chemical oxidation was chosen for further

purification.

1.2.3.1 Nitrifrcatioildenitrilïcation-ozonation(+Un - poshbiological oxidation

Conceming the issue of commercializd AOPs based on Or technology, WEDECO

Company (Gerrrany) is well-known to provide systems for a variety of environmental

and industrial solutions (http://www.wedecouv.de/en/produkte/indusfriewasser_ozon.htrnl,
TWEDECO 1998). An example of combined biological and chemical process is Treatnent

Plant in Sinehôfm (Germany) operating since 1994 and treating 107.4 m3/d of landfill

effluent. The system includes pre-denihification and nitification reactor with sedimentation

tank and sand filter in a first stage of teatnent. Next there is ozonation-UV stage with sand

filter followed by aerated packed bed as a post biological stage. Duing the first operating

period, it was obserrred that the effective,ness of ozone used alone permitted to fulfiI

purification requirements without UV assistance. Moreover, the ozone treaûnent brings about

a considerable increase of BOD fraction in leachate. This fraction \ilas successfully removed

in

' 
"Rquldon ofthe Mlnlfiertot the hnlmwtutt' (Poltsh mloùy stondardsfor ûscharye ofwostqotetx) Dz U.02.212.1799 z dnia

16gnùtu2lW2r

999, Ahn et al. 2002 and Polish standards
Parameter German

n99Tl
France
fl999)

Korea
(t997|

Poland
oml2fl

pH 6.5 -8.5 6.5 -8.5 6.5 -8.5

coD 200 150 400 or >90Yo 125
BOD5 20 30 50 or>95%o 25

Ammonianitrogen or
ff\*

50 50 or>95Yo 10 (30)

AOX 0.5 0.5 0.5
Pb/ Cu/ Ni/Crt"arlHglCd r .0/ | .0/ | .0/ 1.0/ 0.0s / 0.2 0.5 /0.5 /0.5 / | .0 /0.05 / 0.2

- total

Page23



Chapter I: Bibliographic Part

The LLTPs train has been modified by implernentation of mernbrane bioreactor and

rev€rse osmosis (RO) stage instead of contact aeration reactor, RBC and GAC (Fig. 1.5). A

submerged membrane reactor named KIMAS (Kolon Immersed Mernbrane Activated Sludge)

allowed to improve organic matters and increase nitrification rate as well as ensured retention

of biomass in biological reactor. Whereas RO process used a spiral wound mernbrane module

(Filmtec, USA) and was installed to improve removal of non-biodegradable compounds and

inorganic nitrogenous ions.

Finally, the global efficie,ncy of MBR/RO process was more than 97Yo for COD and

BOD5, which corresponded to concenfrations of 6-72 mg/l and l-7 mgll for COD and BODs

respectively. Ammonia and nitrate were at level of 10-47 mgA and 7-23 mgll respectively. It

indicated that the effluent quality met the enhanced regulation limits (Tab. 1.6). Similar

performance of freafinent in the MBR/RO systern was obtained in LLTPs of Hersin-Coupigny

landfill located in northen France. The plant has been operating since 1994 with maximal flow

of treated leachate amounting to 40 m3/d (Poitel e-al.1999).

1.2.3.4 Coagulation -2 stages of reveres osmosis (Ro)-neutralizatiott/sterilization

An example of installation operated without a biological treatnent stage is located in

Yachiyo Town (Japan) "Clean Park KINU". It should be mentioned that dumped wastes

consist mainly of incinerated residue and incombustibles i.e. inert, non-biodegradable

material. The capacity of the systern is 70 m3/d, ild it started operation in April 1999.

Landfill leachate is collected in the equalization basin and transferred to the settling basin,

followed by sand filters, micron filters and lst stage DT-Module units. A permeate of the lst

stage units is fed to the 2od stage DT-Module units for polishing and the permeate from the 2nd

stage is neutralized and sterilized before disposal in the KINU River (Figurel.6)

Figure 1.6 Ftm, diagram of leachate treatment system at Yachio Town (adaptedfrom Ushikoshi et al 2002).

Page25



Chapter I: Bibliographic Part

Moreover, retentat from the ls stage DT- Module units is subsequently treated by

nanofiltration (NF) unit, high-pressure DT-Module units and finally dried to salts that are

packed in a flexible container.

Ushikoshi and co-workers (2002) reported that the operation (lasting two and a half

years) of the DT- Module RO system for leachate with high satinity and very high scaling

ions (such as CaCOt, CaSOa, SrSO+, BaSO+ and SiO2), was successful. The satisfactory

performance and a salt rejection rate higher thanggoÂ, producing a potable level treated water

in TDS, BODs, CODyns and TN less than 190, 5, I and 2mùlwere obtained respectively.

f3. Generalities on heterogeneous photocatalysis

I.3.1. Introduction

The AOPs methods offer the advantage of desfroying the pollutants, in comparison to

conventional techniques such as activated carbon or air stripping that only transfers the

contaminants from one phase to another. ln AOPs, organic and inorganic compounds and

even microorganisms are degraded or transformed into less harmful substances.

In the late 1970s, the initial stages of AOPs development were boosted by very attractive

proposals concerning water splitting using solar UV energy. Expectations \ilere not fulfilled

and in the early 1980s, when the enthusiasm faded out, a new potential application appeared

because it was found that photocatalytic reactions could have an important impact providing

new technologies for processes of environmental remediation. Notwithstanding that several

investigations in organic synthesis have been reported, the abaternent of air and water

pollution remains the most important target for applications and the main driving force for

research and development studies (Fujishima et al. 2000, Cassano and Alfano 2000).

Photocatalytic reactions constitute one of the emerging technologies for chernical

ffansformations of different kinds of refractory organics (Ollis and Ekabi 1993). Degradation

by photocatalysis has bee,n most investigated on monoaromatics and consequently, these

pollutants appear as model compounds in doze,ns of scientific papers. Some of the

monoaromatics investigated were benzene, dimethoxfenzenes, halobenzenes, nitrobenzene,

chlorophenols, nitrophe,nols, benzamide, aniline, etc., most of which are recognised as priority

pollutants by the U.S. Environme,ntal Protection Agency. The wide review of removal of

hazardous compounds via photocatalytic process can be found in the bibliography prepared by

Blake (1994,1995, 1997,1999). However, there are still very few studies re'porting attempt of

landfill leachate teabnent via photocatalytic process.

5 CODM, - COD determined by using potassium permangdrurte instead olporassium dichromate as an oxidant.

Page26



Chapter I: Bibliographic Part

L3 .2. Heterogeneous photocatalysis

Catalysis is usually defined as a process accelerating a specific chernical reaction

towards equilibrium through the use of a substance, i.e. a catalyst that does not undergo any

chemical change during the conversion of reactant to product. The former characteristic is

associated with the extent to which the catalyst can facilitate the rate of conversion of reactant

to product. It is important at this point to emphasize that some catalysts become active for a

specific reaction in the presence of light, and these are referred to as photocatalysts (Schoonen

et al. 1998).

Photocatalysis is defined as the catalysis of a reaction via a mechanism that only

operates if the system is illuminated. Semiconductor particles can act as effective catalysts

only in the presence of irradiated light of a suitable wavelength corresponding to their "band

gap" (Nozik 1978, Fox 1988, Graetzel 1988, Cassano and Alfano 2000). Then it may be

photoexcited to form electron donor sites (reducing sites) and electron acceptor sites

(oxidising sites), providing great scope for these materials as effective redox reagents

(Robertson 1996). Heterogeneous means that two different active phases are involved, i.e.

solid and liquid or solid and gas.

A semiconductor (SC) is characterized by a specific electronic band structure. The

highest occupied energy band (filled by an electron e-), called valence band (VB), and the

lowest €rnpty band, called conduction band (CB), are separated by a band gap, i.e. a region of

forbidden energies in a perfect crystal (Fig. 1.7). rWhen the catalyst particle is illuminated (hv)

with the energy higher or equal to the energy of band gap (hv >Ebg), an electron (e-) is

promoted from the VB to the CB and simultaneously a hole (h-) is generated in the valence